SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG801133B

LTE Band 4 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum ':gl pectrum cg!
Ref Level 0.00 dém Offset 11,70 d& Mode Auto Sweep Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 dgftR—fBURIOUS INE ARS PARS -10 d8RR—HRURIOUS JINE ABS PARS
_SPURIOUS_LINE_ABS _SPURIOUS_LINE_ABS
20 dB
30dB
-~ 40 dB bt A
Yy [P gy e PV PR Gy
A AN el P R sty
-60 dBr
70 d8
-80 del
-90 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 968.24838 MHz -47.53 dBm -34,53 dB 30.000 MHz 1.000 GHz | 1.000 MHz 978.42829 MHz -47.49 dBm -34.,49 d8
1.000 GHz 1.700 GHz 1.000 MHz 1.69703 GHz -48.42 dBm -35.42 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.66095 GHz -48.43 dBm -35.43 dB
1.765 GHz 3.000 GHz | 1.000 MHz 2.96934 GHz -46.68 dBm -33.68 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.98498 GHz -46.65 dBm -33.65 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.81735 GHz -42.00 dBm -29.00 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.54537 GHz -41.93 dBm -28.93 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.41332 GHz -40.22 dBm -27.22 d8 9.000 GHz 13.000 GHz | 1.000 MHz 12.43982 GHz -40.36 dBm -27.36 d8
13.000 GHz 18.000 GHz 1.000 MHz 17.85355 GHz -38.03 dBm -25.03 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.86522 GHz -38.03 dBm -25.03 dB
W aig W
L 1 J GHININEED e { )|t J CHNRENARD o

Date: 24.OCT.2018 14:53:13

Date: 24.OCT.2018 14:53:53

LTE Band

4/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁl\r‘rk PARS Limit fheck PARS
-10 dEAR—FLURIOUS LINE _ARS PASS .10 d8pR—$BPURIOUS } INF_ABS PABS
__SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
20 dB 20 dB
30dB .30 dB
40 dB . s, 40 dB P
PR OO o et il -y O et
-60 dB -60 dB
-70 dB =70 dei
-80 dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Range Low |  Range Up RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 913.95552 MHz -47.70 dBm -34,70 dB 30,000 MHz 1.000 GHz 1.000 MHz 999.75762 MHz -47.56 dBm -34,56 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69318 GHz -46.59 dBm -33.59 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69283 GHz -47.96 dBm -34.96 dB
1.765 GHz 3.000 GHz | 1.000 MHz 2.99239 GHz -46,92 dém -33,92 dB 1.765 GHz 3,000 GHz 1.000 MHz 2.84753 GHz -46.93 dBm -33.93 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.55237 GHz -41.93 dém -28.93 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.54837 GHz -42.03 dém -29.03 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43432 GHz -40.11 dBm -27.11 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.41782 GHz -40.48 dBm -27.48 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.83522 GHz -37.95 dBm -24.95 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.83981 GHz -37.96 dBm -24.96 dB
W NS
L )| J LU ( ] J ¢ “

Date: 24.0CT.2018 14:59:20

Date: 24.0CT.2018 15:00:01

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A4-49 of 60



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG801133B

LTE Band 4/ 10MHz

Middle Channel / 16QAM

Middle Channel / QPSK

Spectrum ':gx pectrum cg!

Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.70 d8 Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 dgftR—fBURIOUS INE ARS PABS .10 diRR—HBURIOUS }INE ABS PARS
- OUS_LINE_ABS _SPURIOUS_LINE_ABS
-20 dB
-30 dB -30 dB
-40 dby At 40 dB P ¥
a5 P A NS . S Vo v

-60 dB -60 dBr

70dB -70 dB

-80 dB -80 del

00 de o0 dB

Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz

purious Emissions [Spurious Emissions

Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 973.09595 MHz -47.46 dBm -34.46 dB 30.000 MHz 1.000 GHz | 1.000 MHz 985.21489 MHz -47.44 dBm -34.44 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.61622 GHz -48.48 dBm -35.48 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.66799 GHz -48.39 dBm -35.39 d&
1.765 GHz 3.000 GHz | 1.000 MHz 2.99444 GHz -46.91 dBm -33,91 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.98786 GHz -46.91 dBm -33.91dB
3.000 GHz 9.000 GHz 1.000 MHz 7.56087 GHz -42.06 dBm -29.06 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.55687 GHz -41.91 dBm -28.91 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.41982 GHz -40.35 dBm -27.35 d8 9.000 GHz 13.000 GHz | 1.000 MHz 12.43732 GHz -40.36 dBm -27.36 d&
13.000 GHz 18.000 GHz 1.000 MHz 17.84980 GHz -37.94 dBm -24.94 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.85272 GHz -37.78 dBm -24.78 dB
v
l )i ) QD v [ )| J QT v

Date: 24.0CT.2018 15:01:27

Date: 24.0CT.2018 15:02:08

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum = pectrum S
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁlmrk PABS I Limit (lerk PABS
SPURIONS JINE ABS PARS 4 BPURIONS JINE ABRS PASS
-10 defif—f -10 defi
SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
20 dB 20 dB
-30 dB -30 dB
40 dB g, 40 dBr o, .\
s T e A R T A i L i
oty i s 7
-60 dB -60 dB
-70 dB -70 dBi
-80 dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions ISpurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 903.29085 MHz -47.59 dBm -34,59 dB 30,000 MHz 1.000 GHz | 1.000 MHz 991.03198 MHz -47.33 dBm -34,33 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.62706 GHz -48.42 dém -35.42 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.60677 GHz -48.61 dBm -35.61 d8
1,765 GHz 3.000 GHz | 1.000 MHz 2.98498 GHz -46.68 dBm -33.68 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.83559 GHz -46.91 dBm -33.91dB
3.000 GHz 9.000 GHz 1.000 MHz 7.84535 GHz -41.98 dém -28.98 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.55287 GHz -42.04 dBm -29.04 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.44432 GHz -40.34 dBm -27.34 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.42832 GHz -40.36 dBm -27.36 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.85855 GHz -37.98 dBm -24.98 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.84355 GHz -38.06 dBm -25.06 dB
26
L )| J ¢ L ] J ¢ -
Date: 24.0CT.2018 15:07:35 Date: 24.0CT.2018 15:08:15
TEL : 886-3-327-3456 Page Number 1 A4-50 of 60

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG801133B

LTE Band 4 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 d&

Mode Auto Sweep

trum

p

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit fheck PARS
-10 ddAR—FBURIOUS | INE_ABS PASS .10 d8RR—HPLRIOUS | INE_ARS PABS
3 OUS_LINE_ABS _SPURIOUS_LINE_ABS
-20 dB
-30dp
Y Al (|l .40 de — A
e P S P T O A N
T P e el " A A AT
-60 der
70 dB 70 d8
80 dB -80 dB
a0de 90 dB
Start 30.0 MHz 39006 pts. Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 992,00150 MHz -47.53 dBm -34.53 dB 30,000 MHz 1,000 GHz | 1.000 MHz 998.30335 MHz -47.43 dem -34.43 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69808 GHz -41.75 dBm -28.75 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69808 GHz -41.31 dBm -28.31 dB
1,765 GHz 3,000 GHz | 1.000 MHz 2.97304 GHz -46.82 dBm -33.82 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.94959 GHz -46.64 dBm -33.64 dB
3.000 GHz .000 GHz 1.000 MHz 7.55087 GHz -41.91 dBm -28.91 dB 3.000 GHz 5.000 GHz 1.000 MHz 7.55637 GHz -42.03 dBm -29.03 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.42832 GHz -40.30 dBm -27.30 dB@ 9.000 GHz 13.000 GHz | 1.000 MHz 12.42482 GHz -40.37 dBm -27.37 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.85647 GHz -38.08 dBm -25.08 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.83689 GHz -38.05 dBm -25.05 dB
)i
)i ) O] [ )i ) QI 8

Date: 24.0CT.2018 15:13:42

Date: 24.0CT 2018 15:14:23

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum = pectrum S
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁlmrk PABS I Limit (lerk PABS
SPURIONS L INE ARS PARS 4 BPURIONS JINE ABRS PASS
-10 defif—f -10 defi—¢
_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
-20 dB -20 dB
-30 dB
i, 40 dBr PINPPN .|
B s ccdbatatll o] _— B e iiusntias aeliiaa el
60 dB
-70 dBi
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions ISpurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 999.27286 MHz -47.69 dBm -34.69 dB 30,000 MHz 1.000 GHz | 1.000 MHz 991.03198 MHz -47.70 dBm -34,70 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -47.74 dém -34.74 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69948 GHz -46.04 dBm -33.04 d&
1,765 GHz 3.000 GHz | 1.000 MHz 2.99897 GHz -46.81 dBm -33.81 d8 1.765 GHz | 3,000 GHz 1.000 MHz 2.97551 GHz -47.00 dBm -34.00 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.54437 GHz -41.95 dém -28.95 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.56087 GHz -41.97 dBm -28.97 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43282 GHz -40.41 dBm -27.41 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.43232 GHz -40.31 dBm -27.31dB
13.000 GHz 18.000 GHz 1.000 MHz 17.84855 GHz -37.89 dBm -24.89 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.85730 GHz -37.93 dBm -24.93 dB
26
L )| J ¢ L ] J ¢ -
Date: 24.0CT.2018 15:15:49 Date: 24.0CT.2018 15:16:29
TEL : 886-3-327-3456 Page Number 1 A4-51 of 60

FAX . 886-3-328-4978



pectrum
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁl\r‘rk PARS Limit fheck PARS
-10 dEAR—FLURIOUS LINE _ARS PASS .10 d8pR—$BPURIOUS } INF_ABS PABS
__SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
20 dB 20 dB
30 dB -30 dB
40 dB e A, A || -40 dB it
" T PO atasadtes alibbll | e o W |
-60 dB -60 dB
-70 dB =70 dei
-80 dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Range Low |  Range Up RBW | Frequency Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 996.36432 MHz -47.58 dBm -34,58 dB 30,000 MHz 1.000 GHz 1.000 MHz 994.42529 MHz -47.51 dBm -34,51 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -41.10 dBm -28.10 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -44.99 dBm -31.99 d&
1.765 GHz 3.000 GHz | 1.000 MHz 2.99321 GHz -46.84 dBm -33.84 dB 1.765 GHz 3,000 GHz 1.000 MHz 2.99321 GHz -46.56 dBm -33,56 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.54987 GHz -41.94 dBm -28.94 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.54437 GHz -42.03 dém -29.03 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.44232 GHz -40.18 dBm -27.18 dB8 9.000 GHz 13.000 GHz 1.000 MHz 12.42432 GHz -40.33 dBm -27.33 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.84605 GHz -37.95 dBm -24.95 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.85730 GHz -37.83 dBm -24.83 dB
W NS
L )| J LU ( ] J ¢ “

SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG801133B

LTE Band 4 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum ':gl pectrum cg!
Ref Level 0.00 dém Offset 11,70 d& Mode Auto Sweep Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 dgftR—fBURIOUS INE ARS PARS -10 d8RR—HRURIOUS JINE ABS PARS
_SPURIOUS_LINE_ABS _SPURIOUS_LINE_ABS
-20 dB
-30 de
1 At Al (|l -40 dB iy, A
RN SR e N R T e At e
A AT - o An A NN
-60 dBr
70dB =70 dB
-80 dB -80 del
00 de o0 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 977.94353 MHz -47.63 dBm -34.63 dB 30.000 MHz 1.000 GHz | 1.000 MHz 988.12344 MHz -47.45 dBm -34.45 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68653 GHz -48.62 dBm -35.62 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.65155 GHz -48.32 dBm -35.32 d8
1.765 GHz 3.000 GHz | 1.000 MHz 1.76767 GHz -37.15 dBm -24.15 dB 1.765 GHz | 3.000 GHz 1.000 MHz 1.76767 GHz -42.,49 dBm -29,49 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.54637 GHz -41.98 dBm -28.98 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.54187 GHz -42.05 dBm -29,05 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43382 GHz -40.38 dBm -27.38 d8 9.000 GHz 13.000 GHz | 1.000 MHz 12.41432 GHz -40.24 dBm -27.24 d8
13.000 GHz 18.000 GHz 1.000 MHz 17.85439 GHz -37.92 dBm -24.92 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.86105 GHz -38.00 dBm -25.00 dB
aig
)i ) QD v ( )| J QT v

Date: 24.OCT.2018 15:21:56

Date: 24.0CT.2018 15:22:36

LTE

Band

4/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 24.0CT.2018 15:28:03

Date: 24.0CT.2018 15:28:44

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A4-52 of 60



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG801133B

LTE Band 4 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

S[) ectrum %1 4] trum %‘
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.70 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 dgftR—fBURIOUS INE ARS PABS .10 diRR—HBURIOUS }INE ABS PARS
< OUS_LINE_ABS _SPURIOUS_LINE_ABS
20 dB
30dB
It Al |l 40 de s, A
PRV S SR S —
MM - AN
-60 dBr
70 d8
-80 del
-90 de
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 999.27286 MHz -47.40 dBm -34.40 dB 30.000 MHz 1.000 GHz | 1.000 MHz 954.67516 MHz -47.36 dBm -34.36 d8
1.000 GHz 1,700 GHz 1.000 MHz 1.69388 GHz -48.32 dém -35.32 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.62461 GHz -48.54 dBm -35.54 dB
1.765 GHz 3.000 GHz | 1.000 MHz 2.98374 GHz -46.68 dBm -33.68 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.98498 GHz -46.76 dBm -33.76 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.54837 GHz -42.04 dBm -29.04 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.55337 GHz -42.05 dBm -29,05 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43932 GHz -40.47 dBm -27.47 d8 9.000 GHz 13.000 GHz | 1.000 MHz 12.42932 GHz -40.34 dBm -27.34 d8
13.000 GHz 18.000 GHz 1.000 MHz 17.84272 GHz -37.91 dBm -24.91 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.85147 GHz -37.92 dBm -24.92 dB
v
l )i QD v [ )| J QT v

Date: 24.0CT.2018 15:30:10

Date: 24.0CT.2018 15:30:50

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum = pectrum S
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁlmrk PABS I Limit (lerk PABS
SPURIONS L INE ARS PARS 4 BPURIONS JINE ABRS PASS
-10 defif—f -10 defi—¢
_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
-20 dB -20 dB
-30 dB
PN 40 dBr Py A
O iacdads et e vt MMW""’ e aanaihali Mt et
60 dB
-70 dBi
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions ISpurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 967.76362 MHz -47.47 dBm -34,47 dB 30,000 MHz 1.000 GHz | 1.000 MHz 999.75762 MHz -47.43 dBm -34,43 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68338 GHz -48.58 dBm -35.58 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.61972 GHz -48.53 dém -35.53 d8
1,765 GHz 3.000 GHz | 1.000 MHz 1.77220 GHz -41,63 dBm -28,63 dB 1.765 GHz | 3,000 GHz 1.000 MHz 1.77220 GHz -44.68 dBm -31.68 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.85535 GHz -42.09 dém -29.09 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.54287 GHz -42.07 dém -29.07 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.44682 GHz -40.30 dBm -27.30 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.44032 GHz -40.33 dBm -27.33 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.85355 GHz -37.90 dBm -24.90 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.84814 GHz -38.02 dBm -25.02 dB
26
L )| J ¢ L ] J ¢ -
Date: 24.0CT.2018 15:36:17 Date: 24.0CT.2018 15:36:57
TEL : 886-3-327-3456 Page Number 1 A4-53 of 60

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG801133B

LTE Band 4/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

pectrum

Ref Level 0.00 dém Offset 11,70 d& Mode Auto Sweep Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit fheck PARS
-10 dgftR—fBURIOUS INE ARS PARS -10 d8RR—HRURIOUS JINE ABS PARS
_SPURIOUS_LINE_ABS _SPURIOUS_LINE_ABS
20 dB
30dB
- Al 40 de s A
R P L e oo e o
e atihAaatha = et
-60 dBr
70 d8
80 dB -80 dB
00 de o0 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 989.57771 MHz -47.51 dBm -34.51 dB 30.000 MHz 1.000 GHz 1.000 MHz 992.97101 MHz -47.52 dBm -34.52 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.67919 GHz -48.70 dBm -35.70 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.63966 GHz -48.68 dBm -35.68 dB
1.765 GHz 3.000 GHz | 1.000 MHz 2.97387 GHz -46.91 dBm -33,91 dB 1.765 GHz 3,000 GHz 1.000 MHz 2.96317 GHz -46.95 dBm -33,95 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.55187 GHz -42.27 dBm -29.27 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.55537 GHz -42.31 dBm -29.31 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.42982 GHz -40.54 dBm -27.54 d8 9.000 GHz 13.000 GHz | 1.000 MHz 12.42982 GHz -40.40 dBm -27.40 d8
13.000 GHz 18.000 GHz 1.000 MHz 17.85397 GHz -38.10 dBm -25.10 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.83064 GHz -38.33 dBm -25.33 dB
W T W
)i J GINNRNNND om L J{ J [L[]]] o

Date: 24.0CT.2018 16:16:00

Date: 24.0CT.2018 16:17:03

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm Offset 11.70 dg

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit (ﬁlmrk PABS
-10 ddAR—FRURIOUS JINE_ABS PARS
B OUS_LINE_ABS_
-30 dB
40 dB: it A
- e A A o G
-60 dB
-70 dB
-80 der
-90 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 998.78811 MHz -47.50 dBm -34,50 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.68828 GHz -48.50 dBm -35.50 dB
1.765 GHz 3.000 GHz | 1.000 MHz 2.99486 GHz -46.84 dBm -33.84 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.55037 GHz -42.20 dém -29.20 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.42832 GHz -40.52 dBm -27.52 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.84897 GHz -38.17 dBm -25.17 dB

( )it J

Date: 24.0CT.2018 16:20:14

anm e

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A4-54 of 60



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG801133B

LTE Band 4 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit fheck PARS
-10 ddAR—FBURIOUS | INE_ABS PABS -10 ddpR—FPURIONS | INE_ABS PABS
“SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB
-30dp
— Al (40 de PR A
= A AT s AT S
-60 der
70 d8
-80 dB -80 del
-90 de -90 de
Start 30.0 MHz 39006 pts. Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
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30.000 MHz 1.000 GHz 1.000 MHz 989.09295 MHz -47.47 dBm -34.47 dB 30.000 MHz 1.000 GHz 1.000 MHz 998.78811 MHz -47.33 dBm -34.33 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66449 GHz -48.66 dBm -35.66 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.64070 GHz -48.55 dBm -35.55 dB
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30.000 MHz 1.000 GHz 1.000 MHz 980.36732 MHz -47.57 dBm -34.57 dB 30,000 MHz 1,000 GHz 1.000 MHz 976.48926 MHz -47.36 dBm -34.36 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -43.58 dBm -30.58 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -48.25 dBm -35.25 dB
1,765 GHz 3,000 GHz | 1.000 MHz 2.86317 GHz -46.91 dém -33.91d8 1.765 GHz 3,000 GHz 1.000 MHz 2.94383 GHz -47.02 dem -34.02 dB
3.000 GHz .000 GHz 1.000 MHz 7.55387 GHz -42.28 dém -29.28 dB 3.000 GHz 5.000 GHz 1.000 MHz 7.53987 GHz -42.16 dBm -29.16 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43032 GHz -40.52 dBm -27.52 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.43982 GHz -40.49 dBm -27.49 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.84147 GHz -38.24 dBm -25.24 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.84314 GHz -38.15 dBm -25.15 dB
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Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 978.42829 MHz -47.55 dBm -34.55 dB 30,000 MHz 1,000 GHz 1.000 MHz 834.94003 MHz -46.07 dem -33.07 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -46.89 dBm -33.89 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.65750 GHz -48.70 dBm -35.70 dB
1,765 GHz 3,000 GHz | 1.000 MHz 2.98909 GHz -46.80 dBm -33.80 dB 1.765 GHz 3,000 GHz 1.000 MHz 2.98951 GHz -46.74 dBm -33.74 dB
3.000 GHz .000 GHz 1.000 MHz 7.55387 GHz -42.17 dBm -29.17 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.54837 GHz -42.18 dBm -29.18 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43632 GHz -40.40 dBm -27.40 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.43382 GHz -40.42 dBm -27.42 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.83064 GHz -38.09 dBm -25.09 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.83814 GHz -38.32 dBm -25.32 dB
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3.000 GHz 9.000 GHz 1.000 MHz 7.54437 GHz -42.33 dBm -29.33 dB
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Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0053
40 Normal Voltage 0.0002
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0059
0 Normal Voltage 0.0058

-10 Normal Voltage 0.0047 PASS
-20 Normal Voltage 0.0050
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0000
20 Battery End Point 0.0003

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.
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Report No. : FG801133B

LTE Band 5
Peak-to-Average Ratio
Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.03 4.72 5.28 5.65
Middle CH 4.2 4.99 5.04 5.88 PASS
Highest CH 4.46 4.84 5.22 5.91
Mode LTE Band 5/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.75 6.09 - -
Middle CH 6.70 6.43 - - PASS
Highest CH 6.23 6.41 - -
TEL : 886-3-327-3456 Page Number : Ab-1 of 43

FAX . 886-3-328-4978
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rum

Lowest Channel / 1RB

Lowest Channel / Full RB

=)

[@15a view

Ref Level 30.00 dbm  Offset 10,680 di
bo_Att 30d8 AQT

2ms @ RBW 10 MHz

B

EF 829.0 MH.

Date: 24.0CT.2018 23:25.32

Mean Pwr + 20.00 dB.
y ive Di ion Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _©8.% | 0.019% |
Trace 1 20.24 dBm 25.61 dBm 5.37 d8 3.01 d8 5.07 d8 5.28 dB 5.36 dB
-
( JU ) T e

)
v
Ref Level 30.00 dém  Offset 10,60 di
o att 30d8_AQT 2ms @ RBW 10 MHz
@152 view
00 > >
1€ -
1E: \ <
\ \
\ \
| \
F 829.0 MHz i Mean Pwr + 20.00 dB.
| y Ci Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _B8.9% | 0.01% |
Trace 1 [ 21.30 dem  27.72 dbm 6.42 dB 3.07 d8 4.84 dB 5.65 dB 6.12 4B
o
L JL J [ ERRR )

Date: 24.0CT.2018 23:25.42

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém

Offset 10,80 db

Spectrum

=)

Ref Level 30.00 dm  Offset 10,80 di
bo_Att 30d8 AQT 2ms @ RBW 10 MHz bo Att 30de__AQT 2ms @ RBW 10 MHz
(@152 view (@152 View

Date: 24.0CT 2018 23.25.52

E,F 836.5 MHz Mean Pwr + 20.00 dB
y i Function Samples: 130000
Mean | peak | crest | 100 | 1% | 0.1% | 0.01% |
Trace 1 20.58 dBm 25.68 dBm 5.10 d8 2.99 d8 4.93 d8 5.04 dB 5.10 d8
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0.0 >
1€
\ N
1E: ‘ <
\
i X
(CF 836.5 MHz Mean Pwr + 20.00 dB.
| y Ci Function Samples: 130000
Mean | Peak | crest | 10% | 1% | ©0.1% | 001% |
Trace 1 [ 21.14 dbm  27.61 dbm 6.66 dB 3.04 d8 5.01dB 5.86 dB 5.3 0B
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L JL J QR we

Highest Channel / 1RB

Highest Channel / Full RB
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Ref Level 30.00 dbm

Spectrum

o
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Offset 10,80 db Ref Level 30.00 dm  Offset 10,80 d&
bo_Att 30d8_AQT 2ms @ RBW 10 MHz be_Att 30d8__AQT 2ms @ RBW 10 MHz
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EF 844.0 MHz Mean Pyer + 20.00 dB (CF 844.0 MHz Mean Pwr + 20.00 dB.
y ive Di ion Function Samples: 130000 | y Ci Function Samples: 130000
Mean | peak | crest | 100 | 1% | 0.1% | 0.01% | Mean | peak | crest | 10% | 1% | ©01% | 0.01% |
Trace 1 [ 20.42 dbm  25.73 dbm 5.32 dB 3.01 d8 5.07 dB 5.22 d8 5.30 08 Trace 1 [ 21.32 dbm | 27.97 dbm 6.64 dB 3.10 d8 5.01dB 5.91 d8 6.41 B
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LTE Band 5/ 10MHz / 64QAM

rum

Lowest Channel / 1RB

Lowest Channel / Full RB

) )
v v
Ref Level 30.00 dém _ Offset 10,60 d& Ref Level 30.00 dém  Offset 10,60 di
o att 20d8 AQT 2ms @ RBW 10 MHz o att 30d8_AQT 2ms @ RBW 10 MHz
0152 view @152 view
0.1
0.0 Y 0.0 < “
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1E- 1€
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EF 829.0 MHz i Mean Pyr + 20.00 dB F 829.0 MHz i Mean Pwr + 20.00 dB.
y ive Di ion Function Samples: 130000 | y Ci Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _©8.a9% | 0.019% | Mean | Peak | crest | 10% | 1% | _B8.a9% | 0.01% |
Trace 1 19.41 dém 26.51 dBm 7.10 d8 2.90 d8 5.51 d8 6.75 dB 7.10 d8 Trace 1 20.36 dBm 27.64 dBm 7.28 d8 3.13 d8 5.07 d8 6.09 d8 6.84 dB
-
L N J G e L JL J [ ERRR )
Date: 24.0CT.2018 23:27:31 Date: 24.0CT.2018 23:27.41

Spectrum

Middle Channel / Full RB

= Spectrum (=
Ref Level 30.00 dém Offset 10.80 di Ref Level 30.00 dém Offset 10,80 dé
b Att 30 dB_ AQT 2 ms & RBW 10 MHz b Att 30 dB  AQT 2 ms & RBW 10 MHz
@152 View @ 15a View

00

E,F 836.5 MHz Mean Pyer + 20.00 dB (CF 836.5 MHz Mean Pwr + 20.00 dB.
y i Function Samples: 130000 | y Ci i Function Samples: 130000
Mean | peak | crest | 100 | 1% | 01% | 0.01% | | _peak | crest | 10% | 1% | ©0.1% | 001% |
Trace 1 [ 19.44 dBm  26.51 dBm 7.07 dB 2.93 d8 5.45 dB 5.70 4B 7.04 6B Trace 1 [ 20.12 dm _ 26.15 dbm 8.03 d& 3.13 d8 S.16 dB 5.43 dB 7.22 0B
f—
L JU A ve L JL J QR we
Date: 24.0CT.2018 23.27.51 Date: 24.0CT.2018 23:28.01
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ean | Pesk | crest | 10% | 1% | 0.1% | 0.01% | Mean | peak | crest | 10% | 1% | ©01% | 001% |
Trace 1 [ 19.47 dbm  25.94 dbm 5.47 4B 3.19 d8 5.50 dB 5.23 4B 6.46 0B Trace 1 [ 20.26 dbm _26.10 dbm 7.84 dB 3.13 d8 5.19 dB 6.41 dB 7.25 0B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG801133B

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.29 | 128 | 2.99 | 3.03 | 493 | 487 | 975 | 9.93 - - -
Middle CH 1.28 | 1.27 | 297 | 303 | 494 | 497 | 987 & 981 - - -
HighestCH | 1.27 | 1.26 | 3.05 | 299 @ 489 | 493 | 965 | 9.67 - - -
Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH | 1.24 - 3.02 - 4.87 - 9.63 - - - -
Middle CH 1.26 - 2.97 - 4.98 - 9.93 - - - -
Highest CH | 1.30 - 3.00 - 5.03 - 9.83 - - - -
TEL : 886-3-327-3456 Page Number : A5-5 of 43

FAX . 886-3-328-4978




ssamanas. FCC RADIO TEST REPORT

Report No. : FG801133B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

Date: 24.0CT.2018 225818

pectrum -
Ref Level 30.00 dém  Offset 10,60 db w RBW 30 khz Ref Level 30.00 Gbm _ Offset 10.60 dB w RBW 30 khz
o At 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o Att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
| O [erPrmax
MLl 16.44 dBm)| Mi[1] 15.91 dBm)|
824.85380 MHz| 2 824.70560 MHz|
0 - S 26.00 dB| # " 26.00 dB|
i Jadhdinad. o i 1.289500000 MHz] i e Tk Y] 1.275500000 MHe|
Q factor 639.7) i Q factor 646.6)
od 4 od
Ty
-10 -10 7
o
20d 20d
X e o a
s "N N PN fan e,
-40 -40
50 -50
60 d -60
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
ML T 824.8538 MHz 16.44 dBm nde down 1,2895 MHz ML i 24.7056 MHz 15.91 dém nd8 down 1.2755 MHz
T1 1 824.0538 MHz -9.36 dBm nds 26.00 d8 T1 1 824.0678 MHz -9.94 dam nds 26.00 d8
T2 1 825.3434 MHz 9.73 dém Q factor 639.7 T2 1 825.3434 MHz -10.05 dém Q factor 646.6
( )i ] T o8 ( ) )

Date: 24.0CT 2018 2258.06

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Date: 24.0CT.2018 23.06.54

G o
v v
Ref Level 30.00 dém  Offset 10,60 db w RBW 30 khz Ref Level 30.00 GBm _ Offset 10.60 dB w RBW 30 khz
o At 30de SWT  63.2ps @ VBW 100kHz Mode Auto FFT fo At 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max (@ 17k Max
m1[1] 17.36 dbm| Mi[1] 16.09 dBm)|
036.58390 MHZ| = 036.16430 MHz|
& - = 26.00 dB} & n(ll} - 26.00 dB|
o AN 1.275500000 MHz v P AN 1.272700000 MHz|
Qfactor 655.9) Qfactor | 657.0
od od
-10 -10
-20 di : -20 di
Nho
» o YAVSH
J0wlBm7 Sawe 730, By ~v
-40 df -40
50 -50
60 d -60
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
1 836.5839 MHz 17.36 dém ndB down 1,2755 MH2 M1 1 836.1643 MHz 16.09 dém ndé down 1.2727 MH2
T1 1 835.8538 MHz -8.50 dBm nds 26.00 d8 T1 1 835.8594 MHz -9.85 dam nds 26.00 d8
T2 1 837.1294 MHz -8.46 dém Q factor 655.9 T2 1 837.1322 MHz -10.11 d8ém Q factor 657.0
)i TIIIID o8 )i
L J L L J

Date: 24.0CT.2018 23.07.05

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

sectrum e pectrum k2
Ref Level 30.00 GBm  Offset 10,60 B w RBW 30 kHz Ref Level 20.00 Bm  Offset 10,00 dE w RBW 30 khz
jo Att 30ds  SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT fo Att 30d8  SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 16.99 dbm| [ETEY] 15.86 dBm
848.40910 MHz| 848.21890 MHz|
& P IS ) 26.00 dB| #o nd 26.00 dB|
104 i 1.272700000 MHz 10 A Vi BV 1.255900000 MHz|
Q factor 666.6) / Qfactor 675.4)
0 0 —7
-10 -10 = ~=
20 di A A \
- AP T =~ g —
S AN AV
-30
-40 di -40 d
-50 di 50 d
60 -60
CF 848.39 MHz 1001 pts Span 2.8 MHz CF 848.3 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 848.4001 MHz 16.99 dBm ndB _down 1.2727 MHz ML 1 848.2189 MHz 15.88 dBm ndé down 1.2559 MHz
T1 1 847.6622 MHz -8.90 d8m nds 26.00 d8 T1 1 847.6762 MH2 -10.12 d8m nd8 26.00 d8
T2 1 848.935 MHz -8.93 dem Q factor 666.6 T2 1 848.9322 MHz -10.27 dém Q factor 675.4
) I e )

Date: 24.0CT.2018 23.09:00
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SPORTON LAB.
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LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

pectrum -
Ref Level 30.00 dém  Offset 10,80 db w RBW 100 khz Ref Level 30.00 abm _ Offset 10.60 dB w RBW 100 khz
o Att a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 18.22 dbm| Mi[1] 17.63 dBm)|
M 626.09940 MHz| 1
20 g 20 b
Rz SN W - 26.00 dg)| Pl N | P | 26.00 dB
10 d ( Bw 2.991000000 MHZ| 10 di { g 3.033000000 MHZ|
/ Q factor 276.2] / Q factor \ 272.0|
G / 0di 7 =
5 :
-10 10 ’ \r
\ / \
| -20 de - = 18 Sy SV v
a0
-40 -40
50 -50
60 d -60
CF 825.5 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
ML T 26.0994 MHz 18.22 dem nde down 2.991 MHz ML 24.9725 MHz 17.63 dém nd8 down 3.033 MHz
T1 1 824.0195 MHz -7.73 dBm nds 26.00 d8 T1 1 823.9895 MHz -7.90 dam nds 26.00 d8
T2 1 827.0105 MHz -8.13 dém Q factor 276.2 T2 1 827.0225 MHz -8.52 dém Q factor 272.0
( )i ] T o8 ( ) )

Date: 24.0CT.2018 21:14.20

Date: 24.0CT 2018 21:14.32

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

G o
v v
Ref Level 30.00 dém  Offset 10,80 db w RBW 100 khz Ref Level 30.00 dbm _ Offset 10.60 dB w RBW 100 khz
o At a0ds  SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@19k Max (0 17% Max
m1[1] 18.26 dBm| Mi[1] 17.41 dBm)|
M 836.09240 MHz| M1 1920 MHz|
o P [ 26.00 dB)| &0 3 e g 26.00 d)|
i / 2.967000000 MHz] i / i ot il ot \ 3.027000000 MHZ|
7 Qfactor 281.8 ] Q factor 276.0
/ \
0d “ 0d :
{ f
-10 -10 7
\ /
-20 df T -20 df &
MNANAAAA -y A 8 / (SR —
P ) A A AN v
-40 df -40
50 -50
60 d -60
CF 836.5 MHz 1001 pts Span 6.0 MHZ CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 1 836.0924 MHz 18.26 dém ndB down 2,967 MHz 835.3192 MHz 17.41 dém ndé down 3.027 MHz
T1 1 835.0195 MHz -7.53 dam nds 26.00 d8 T1 1 834.9955 MHz -8.24 dam nds 26.00 d8
T2 1 837.9865 MHz -7.48 dém Q factor 281.8 T2 1 838.0225 MHz -8.95 dém Q factor 276.0
)i TIIIID o8 )i
L J L L J

Date: 24.0CT.2018 21:23.07

Date: 24.0CT.2018 21:23.19

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

- pectrum o
Ref Level 30.00 dBm  Offset 10,60 d w RBW 100 kHz Ref Level 20.00 GBm  Offset 10,80 dB w RBW 100 kHz
o Att 30de  SWT 18 ps @ VBW 300 khz  Mode Auto FFT fo At 30de  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max @17k Max
M1l 17.59 dBm)| miti] 18.11 dBm
M1 846.50500 MHZ] A 848.14140 MHz|
« ~ 26.00 dB| # s PN 26.00 dB|
i - 3.050900000 MHZ iod - Bw FNG 2.985000000 MHz|
// Q factor 277.5) Q factor 284.1
od — od
10 b -10
[ /
20 di = 20 di Vi = s
a = 7oA | RERT T~ MYy
30 -30
40 di -40
-50 -50
-60 di -60
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 846.505 MHz 17.59 dBm nd8 _down 3.0500 MHZ ML 1 848.1414 MHz 18.11 dém nd8_down 2,985 MHz
TL 1 845.9775 MHz -8.63 dBm nds 26.00 dB TL 1 845.9895 MHz -8.14 dBm nds 26.00 dB
T2 1 849.0285 MHz -8.62 dém Q factor 277.5 T2 1 848.9745 MHz -7.92 dém Q factor 284.1
( )i ] T ( ) ] T

Date: 24.0CT.2018 21:25:13

Date: 24.0CT.2018 21:26:25

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A5-7 of 43




